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TEST ELEMENT 

Aluminium window composed of one fixed frame and one sliding leaf, with external dimensions (frame 
included) 4000 x 3000 mm (width x height), with drainage system with pickup duct of 52 mm, reinforcement 
profile in both leaves, thermal bridge brake and referenced COR-VISION PLUS. 
 
Technical specifications provided by the client are attached on TECHNICAL DOCUMENTATION (see annex). 
 
REQUESTED TEST 

Aluminium window composed of one fixed frame and one sliding leaf, with external dimensions (frame 
included) 4000 x 3000 mm (width x height), with drainage system with pickup duct of 52 mm, reinforcement 
profile in both leaves, thermal bridge brake and referenced COR-VISION PLUS, according to: 

- UNE-EN 14351-1:2006+A:2017 ‘Windows and doors - Product standard, performance characteristics - Part 1: Windows 
and external pedestrian doorsets’. 

- UNE-EN 1026:2017 ‘Windows and doors. AIR PERMEABILITY. Test method’. 
- UNE-EN 1027:2017 ‘Windows and doors. WATERTIGHTNESS. Test method’. 
- UNE-EN 12211:2017 ‘Windows and doors. RESISTANCE TO WIND LOAD. Test method’. 

 

Classification standards: 

- UNE-EN 14351-1:2006+A:2017 ‘Windows and doors - Product standard, performance characteristics - Part 1: Windows 
and external pedestrian doorsets’. 

- UNE-EN 12207:2000 ‘Windows and doors. AIR PERMEABILITY. Classification’. 
- UNE-EN 12208:2000 ‘Windows and doors. WATERTIGHTNESS. Classification’. 
- UNE-EN 12210:2017 ‘Windows and doors. RESISTANCE TO WIND LOAD. Classification’. 
 
 
Test carried out by:  Anna Ollés  (Enclosures Laboratory – LGAI Technological Center) 

TYPE PRODUCT TEST REPORT 

The reproduction of this document is only authorised if it is made in its totality. Electronically signed reports in digital format are 
considered original documents, as well as its electronic copies. Their printing has no legal validity.  
This document consists of 22 pages of which 8 are Appendixes.                   - Page 1 -  

 

The present document is a translation of the Spanish type product test report 17/14816-1442 M1. In the case of dispute, 
the valid one is the Spanish version. This translation is issued on the 6th of June, 2019. 

The present report supersedes the test report number 17/14816-1442 dated on 25th of July, 2017. It is responsibility of 
the client to replace the original and all the copies. 

Description of the modification: The edition of the standard UNE-EN 12207 is corrected. 
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Center, S.A. 
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1. TEST OBJECT 

The window performance characteristics have been tested according to the requirements defined in the 
standards: 

- UNE-EN 1026:2017 ‘Windows and doors. AIR PERMEABILITY. Test method’. 

- UNE-EN 1027:2017 ‘Windows and doors. WATERTIGHTNESS. Test method’. 

- UNE-EN 12211:2017 ‘Windows and doors. RESISTANCE TO WIND LOAD. Test method’. 

- UNE-EN 14351-1:2006+A:2017 ‘Windows and doors - Product standard, performance characteristics - Part 
1: Windows and external pedestrian doorsets’. 

 
Classification standards: 

- UNE-EN 14351-1:2006+A:2017 ‘Windows and doors - Product standard, performance characteristics - Part 
1: Windows and external pedestrian doorsets’. 

- UNE-EN 12207:2017 ‘Windows and doors. AIR PERMEABILITY. Classification’. 

- UNE-EN 12208:2000 ‘Windows and doors. WATERTIGHTNESS. Classification’. 

- UNE-EN 12210:2017 ‘Windows and doors. RESISTANCE TO WIND LOAD. Classification’. 

 

 

2. PLACE OF TEST  

The specimen has been fixed to the test bench K. SCHULTEN FENSTERTECHNIK model KS 3025/300, placed 

in: 

   ALUMINIOS CORTIZO, S.A. 

C/ Extramundi s/n 

15901 Padrón (A Coruña) 
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3. TEST ELEMENT DESCRIPTION 

Technical specifications and drawings of the test specimen are provided by the client and attached in the         

Annex B (TECHNICAL DOCUMENTATION). LGAI Technological Center, S.A. is not responsible for this 

information.  

The main characteristics of the test element are listed below. 

Manufacturer ALUMINIOS CORTIZO, S.A. 

Model / Reference COR-VISION PLUS 

Sampling place ALUMINIOS CORTIZO, S.A. 

Type of test element Window composed of one fixed frame and one sliding leaf. 

Composition  Aluminium    

External dimensions 4000 x 3000 mm (width x height) 

Total surface 12,00 m2 

Leaf surface 5,56 m2 

Joints length 9,62 m 

Profiles - Perimeter frame, ref: COR-4880 

- Bearing housing profile ,ref: COR-4831 

- Milling bearing housing profile, ref: COR-4881 

- Channel cover, ref: COR-15919 

- Perimeter frame lateral cover, ref: COR-4865 

- Open manual hardware frame coupling, ref: COR-4860 

- Running sash, ref: COR-4820 

- Railing, ref: COR-4811 

- Manual open lateral sash, ref: COR-4822 

- Lateral sash, ref: COR-4823 

- Reinforced intersection sash, ref: COR-4826 

- Intersection sash standing seam, ref: COR-4828 

- Polyamide espagnolette, ref: COR-2130 

Accessories - Main cleat, ref: 248220 

- Alignment cleat, ref: 287310 

- Angle for sash fixing, ref: 364835 

- Rollers kit, wheel + axis, ref: 364850 

- Trickle vent set bottom-top, ref: 364855 

- Cover set central sash frame, ref: 364859 

- Wool pile cover central sash three rail frame, ref: 364857 

- Manual sash lateral cover set, ref: 364862 

- Central sash right lateral cover set, ref: 364863 
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- Fixed sash lateral cover set, ref: 364865 

- Fixed central sash right lateral cover set, ref: 364866 

- Shock-absorbing and anti-lifting cap sash lock, ref: 364870 

- Limit top lateral and central sash, ref: 304385 

Sealing elements - Wool pile 7x5 mm, ref: 360704 

- Wool pile 7x7 mm, ref: 950030 

- Wool pile 7x9 mm, ref: 950010 

Drainage Outside groove: 

11 drains of 12 mm diameter (type 1 drain) 

11 drains of 12 mm diameter (type 2 drain) 

Inside groove: 

11 drains of 12 mm diameter (type 1 drain) 

11 drains of 12 mm diameter (type 2 drain) 

3 drains of 15 x 20 mm (type 5 drain) 

In pickup duct: 

11 x 2 drains of 12 mm diameter (type 4 drain) 

Glazing Dimensions: 1898 x 2887 mm (2 Units) 

Type: 6/14/4.14.6    

Installation and sealing: Sealing external gasket and 56 mm glazing support 
wedge. Inside and outside silicone. 

 

4. TEST ELEMENT CONDITIONING 

The specimen was conditioned for more than 4 hours in the test laboratory with a temperature between 10ºC 

and 30ºC and a relative humidity between 25% and 75% according to the requirements in standards UNE-EN 

1026:2017, UNE-EN 1027:2017 and UNE-EN 12211:2017. 

Environmental conditions: 19th of June, 2017 

    TEMPERATURE:   25 ºC  

    RELATIVE HUMIDITY: 60 %  

    ATMOSPHERIC PRESSURE: 101,0 kPa 
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5. APPARATUS AND CALIBRATION 

The apparatus used during the tests are: 
 

Apparatus Identification Date of last calibration 

Immersion thermometer  0560 9056 39805466 01.10.2015 

Weather station PE70713A17 07.04.2017 

Displacement sensors 

87074900047 23.05.2016 

87074900053 23.05.2016 

87074900055 23.05.2016 

Pressure sensor 9002.1998 KL380212 24.03.2017 

Venturi 1 Banco 1 06.06.2017 

Waterflow meter AEV 1 06.06.2017 

Goniometer  1191101 03.10.2015 
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6. RESULTS 

6.1 AIR PERMEABILITY TEST 

The air permeability of the test specimen is the quantity of air that crosses through it in the closed position due 

to the test pressure, which is the differential pressure between the outside and the inside of the test element. 

Air permeability test results of the specimen are:  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Air permeability table 

 
 
 

Total 
Pressure  

Average Air 

Permeability by overall 

area 
CLASS 

Average Air 

Permeability by joint 

length 
CLASS 

Nominal (Pa) m³/h · m² m³/h · m 

50 0,5 CLASS 4 0,7 CLASS 3 
100 0,9 CLASS 4 1,1 CLASS 3 
150 1,3 CLASS 4 1,6 CLASS 3 
200 1,7 CLASS 4 2,1 CLASS 3 
250 1,5 CLASS 4 1,9 CLASS 3 
300 2,2 CLASS 4 2,8 CLASS 3 
450 2,9 CLASS 4 3,7 CLASS 3 
600 3,7 CLASS 4 4,6 CLASS 3 

 
Air permeability table – Average results 

 

 
 

Remarks: No anomaly was observed over the specimen and the specimen opens and closes correctly. The 

significant air losses are detected at the top and bottom meeting edges of the leaves.  

 

Total Pressure  
Total Air 

Permeability 

Air Permeability by  

overall area 

Air Permeability by         

joint length 

(Pa) (m³/h) (m³/h·m²) CLASS (m³/h·m) CLASS 

50 5,81 0,5 CLASS 4 0,6 CLASS 3 
100 9,85 0,8 CLASS 4 1,0 CLASS 3 
150 12,92 1,1 CLASS 4 1,3 CLASS 3 
200 15,76 1,3 CLASS 4 1,6 CLASS 3 
250 18,59 1,5 CLASS 4 1,9 CLASS 3 
300 20,62 1,7 CLASS 4 2,1 CLASS 3 
450 28,51 2,4 CLASS 4 3,0 CLASS 3 
600 34,68 2,9 CLASS 4 3,6 CLASS 3 

-50 6,82 0,6 CLASS 4 0,7 CLASS 3 
-100 12,07 1,0 CLASS 4 1,2 CLASS 3 
-150 18,19 1,5 CLASS 4 1,9 CLASS 3 
-200 23,98 2,0 CLASS 4 2,5 CLASS 3 
-250 18,63 1,5 CLASS 4 1,9 CLASS 3 
-300 32,76 2,7 CLASS 4 3,4 CLASS 3 
-450 41,91 3,5 CLASS 4 4,4 CLASS 3 
-600 54,42 4,5 CLASS 4 5,7 CLASS 3 
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Classification according to: 

- UNE-EN12207:2000 ‘Windows and doors. AIR PERMEABILITY. Classification’. 

 

Classification based on the overall area:  Class 4 

Classification based on the opening Joints:  Class 3 

 

CLASSIFICATION CLASS 4 

 

 

6.2 WATER TIGHTNESS TEST 

Water tightness of the test specimen is the capacity that it has in the closed position to resist water penetration 

with the test conditions up to maximum pressure. 

Water tightness test results of the specimen are: 

 

Spraying Method: A 
Number of 

Nozzles: 
20  Water flow: 1800 l/h 30 l/m 

 Method A: Nozzle Spaying Angle 24º 
 Method B: Nozzle Spaying Angle 84º 
 Water temperature between 4ºC and 30ºC 

 
 

Total Pressure 

(Pa) 
Time Remarks 

0 0:15:00 OK 
50 0:05:00 OK 
100 0:05:00 OK 
150 0:05:00 OK 
200 0:05:00 OK 
250 0:05:00 OK 
300 0:05:00 OK 
450 0:05:00 OK 
600 0:05:00 OK 

 
Water tightness table 

 

Remarks: The test is stopped by decision of the laboratory. 

 

Classification according to: 

- UNE-EN12208:2000 ‘Windows and doors. WATERTIGHTNESS. Classification’. 

 CLASSIFICATION CLASS 9A 
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6.3 RESISTANCE TO WIND LOAD 

The window was subjected to positive and negative pressure checking the admissible deformation 

(deflection test), the upkeep of its properties (repeated pressure test) and the guarantee of safety for the 

users (safety test). 

Resistance to wind load test has the following sequence: 

Deflection Test 

Repeated Pressure Test 

Air Permeability Test 

Safety Test 

 

Test conditions: 

Test Test pressure in Pa 

P1 for deflection  1600 -1600 

P2 for the cycles -800 800 

P3 for safety test -2400 2400 
 

P2 = 0,5 P1 P3 = 1,5 P1 

 

6.3.1. DEFLECTION TEST 

Deflection Test up to pressure P1 with positive and negative pressures. 

Distance between displacement sensors:  

T1 to T3 = 2840 mm 

Displacement sensors positions are defined in section 7 ’Specimen Drawing’. 

Relative frontal deflection classification: 

A ≤ 1/150 B ≤ 1/200 C ≤ 1/300 

 
3 pressure pulses of 1760 Pa are applied 

Pressure          

(Pa) 
Absolute displacement (mm) 

Frontal deflection 

(mm) 
Relative frontal 

deflection 

1600  T1 = -6,16   T2 = -14,01   T3 = -7,79   Fp1 = -7,04 1/403 

Residual T1 = -0,00   T2 = -0,00 T3 = -0,00   Fp1 = -0,00 

Class: C4 
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3 pressure pulses of -1760 Pa are applied 

Pressure           
(Pa) 

Absolute displacement (mm) 
Frontal deflection 

(mm) 
Relative frontal 

deflection 

-1600  T1 = 5,06   T2 = 12,69   T3 = 6,05   Fp1 = 7,13 1/398 

Residual T1 = 0,00   T2 = 0,00 T3 = 0,00   Fp1 = 0,00 
 

Class: C4 

 

6.3.2. REPEATED PRESSURE TEST 

The specimen is subjected to 50 cycles of pressure P2 

50 cycles – 800 Pa / 800 Pa applied 

 

Remarks: No anomaly was observed over the specimen and the specimen opens and closes correctly.  

 

6.3.3. AIR PERMEABILITY TEST 

The specimen is subjected to a second air permeability test according to UNE-EN 1026:2017 ’Windows and 

doors. AIR PERMEABILITY. Test method’. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Air permeability table 

 
 
 
 

Total Pressure  
Total Air 

Permeability 

Air Permeability by  

overall area 

Air Permeability by         

joint length 

(Pa) (m³/h) (m³/h·m²) CLASS (m³/h·m) CLASS 

50 5,94 0,5 CLASS 4 0,6 CLASS 3 
100 10,07 0,8 CLASS 4 1,0 CLASS 3 

150 13,11 1,1 CLASS 4 1,4 CLASS 3 

200 16,19 1,3 CLASS 4 1,7 CLASS 3 

250 16,41 1,4 CLASS 4 1,7 CLASS 3 

300 21,03 1,7 CLASS 4 2,2 CLASS 3 

450 28,45 2,4 CLASS 4 3,0 CLASS 3 

600 33,96 2,8 CLASS 4 3,5 CLASS 3 

-50 7,26 0,6 CLASS 4 0,7 CLASS 3 

-100 13,49 1,1 CLASS 4 1,4 CLASS 3 

-150 20,50 1,7 CLASS 4 2,1 CLASS 3 

-200 26,05 2,2 CLASS 4 2,7 CLASS 3 

-250 30,63 2,5 CLASS 4 3,2 CLASS 3 

-300 34,83 2,9 CLASS 4 3,6 CLASS 3 

-450 44,88 3,7 CLASS 4 4,7 CLASS 3 

-600 56,90 4,7 CLASS 4 5,9 CLASS 3 
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Total 

Pressure  

Average Air 

Permeability by overall 
area 

 

CLASS 

Average Air 

Permeability by joint 
length 

 

CLASS 

Nominal (Pa) m³/h · m² m³/h · m 

50 0,5 CLASS 4 0,7 CLASS 3 
100 1,0 CLASS 4 1,2 CLASS 3 
150 1,4 CLASS 4 1,7 CLASS 3 
200 1,8 CLASS 4 2,2 CLASS 3 
250 2,0 CLASS 4 2,4 CLASS 3 
300 2,3 CLASS 4 2,9 CLASS 3 
450 3,1 CLASS 4 3,8 CLASS 3 
600 3,8 CLASS 4 4,7 CLASS 3 

 
Air permeability table – Average results 

 
 

Difference with the obtained class in the first air permeability test (Overall area) 

 

Overall area 

Total P. 

Air permeability 
based on the 

overall area, first 
test 

Class 
OBTAINED 

Air permeability 
based on the 
overall area, 
second test 

Difference 
MAXIMUM 

class 
OBTAINED 

Maximum 
deviation 
(20%) in 

relation to 
MAXIMUM 

class 
OBTAINED 

Difference vs 
Maximum deviation 

Pa m³/h · m² CLASS m³/h · m² m³/h · m² m³/h · m² m³/h · m² LOWER/HIGHER 

50 Pa 0,53 CLASS 4 0,55 0,02375 1,8899 2,26788 LOWER 

100 Pa 0,91 CLASS 4 0,98 0,0683333 3 3,6 LOWER 

150 Pa 1,30 CLASS 4 1,40 0,1041667 3,9311 4,71732 LOWER 

200 Pa 1,66 CLASS 4 1,76 0,1041667 4,7622 5,71464 LOWER 

250 Pa 1,55 CLASS 4 1,96 0,4091667 5,526 6,6312 LOWER 

300 Pa 2,22 CLASS 4 2,33 0,1033333 6,2403 7,48836 LOWER 

450 Pa 2,93 CLASS 4 3,06 0,12125 8,177 9,8124 LOWER 

600 Pa 3,71 CLASS 4 3,79 0,0733333 9,9058 11,88696 LOWER 

 
Difference with the obtained class in the first air permeability test (Joint length) 

 

Joint length 

Total P. 
Air permeability 
based on joint 

length, first test 

Class 
OBTAINED 

Air permeability 
based on joint 
length, second 

test 

Difference 
MAXIMUM 

class 
OBTAINED 

Maximum 
deviation 
(20%) in 

relation to 
MAXIMUM 

class 
OBTAINED 

Difference vs 
Maximum deviation 

Pa m³/h · m CLASE m³/h · m m³/h · m m³/h · m m³/h · m LOWER/HIGHER 

50 Pa 0,66 CLASS 3 0,69 0,0296258 1,4174 1,70088 LOWER 

100 Pa 1,14 CLASS 3 1,22 0,0852391 2,25 2,7 LOWER 

150 Pa 1,62 CLASS 3 1,75 0,1299376 2,9483 3,53796 LOWER 

200 Pa 2,07 CLASS 3 2,20 0,1299376 3,5717 4,28604 LOWER 

250 Pa 1,93 CLASS 3 2,44 0,510395 4,1445 4,9734 LOWER 

300 Pa 2,77 CLASS 3 2,90 0,1288981 4,6802 5,61624 LOWER 

450 Pa 3,66 CLASS 3 3,81 0,1512474 6,1328 7,35936 LOWER 

600 Pa 4,63 CLASS 3 4,72 0,0914761 7,4293 8,91516 LOWER 

 

The results obtained in the second air permeability test based on the overall area does not exceed the upper 

limits of the claimed air permeability class by more than 20 %. 
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Classification according to: 

- UNE-EN 12207:2017 ‘Windows and doors. AIR PERMEABILITY. Classification’. 

 

Classification based on the overall area:  Class 4 

Classification based on the opening Joints:  Class 3 

 

6.3.4. SAFETY TEST 

The specimen was subjected to one cycle with negative and positive pressure P3. 

 

 

 

Remarks: After the safety test the test specimen remains closed. No anomaly was observed and the 

specimen opens and closes correctly.  

 

Classification according to: 

- UNE-EN 12210:2017 ‘Windows and doors. RESISTANCE TO WIND LOAD. Classification’. 

 

 

 

 

 

 

Expanded uncertainty associated to the air permeability test does not exceed ± 5%. 
 
Expanded uncertainty of measurement has been given as measurement typical uncertainty multiplied by a factor k = 2, which for a 
normal distribution corresponds to a coverage probability of approximately 95%. 

 

Test Test pressure in Pa 

P3 for the safety test -2400 2400 

CLASSIFICATION CLASS C4 
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7. SPECIMEN DRAWING 

 
Dimensions (height x width):  4,00 x 3,00 m 

Joints length:  9,62 m  

Overall Area:  12,00 m2 

Leaves Area: 5,56 m2 
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8. TEST CONCLUSIONS 

Aluminium window composed of one fixed frame and one sliding leaf, with external dimensions (frame 

included) 4000 x 3000 mm (width x height), with drainage system with pickup duct of 52 mm, reinforcement 

profile in both leaves, thermal bridge brake and referenced COR-VISION PLUS. Has been tested obtaining 

the following results: 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

AIR PERMEABILITY CLASS 4 

WATER TIGHTNESS CLASS 9A 

RESISTANCE TO WIND LOAD CLASS C4 

Alejandro Gutiérrez Richarte 
Technician Responsible Enclosures Laboratory 

LGAI Technological Center, S.A. (APPLUS) 
 

 

Service Quality Assurance 

Applus+ guarantees that this work has been made in accordance with our Quality and Sustainability System, fulfilling the contractual 
conditions and legal norms. Within our improvement program we would be grateful if you would send us any commentary that you 
consider opportune, to the person in charge who signs this document, or to the Quality Manager of Applus+, in the following e-mail 
address: satisfaccion.cliente@applus.com 

 

The results reported in this document relate only to the sample, product or item delivered to LGAI Technological Center 
the appointed day having been tested under the conditions established in this document. In the indicated classifications, 
the specification limit has not been exceeded considering the result of the measurement plus the expanded uncertainty, 
with a coverage probability of 95%. 
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ANNEXES: 
 
 

A. PICTURES  
Picture Nº 1   General view of the test element 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Picture Nº 2   Detail of locking points 
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Picture Nº 3   Details of profiles, gaskets and accessories 
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Picture Nº 4   Details of drainage 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Picture Nº 5   Detail of displacement sensors position 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 

 

 

 

 



 

 

 

 

File number: 17/14816-1442 M1  Page number: 18 
 

 
B. TECHNICAL DOCUMENTATION PROVIDED BY THE CLIENT 
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